RADIO CONTROLLED ENGINE POWERED
OFF-ROAD RACING BUGGY

ASSAULT

* WIDE BUMPER IS DUAL-PURPOSE, HOLDING GLOW-PLUG CELL
e STRONG DIE-CAST ALUMINUM TRAILING-ARM SUSPENSION AND COIL-
SPRING/OIL-FILLED SHOCKS FOR TOP OFF-ROAD HANDLING
e RACING-DEVELOPED ALLOY-ALUMINUM LADDER-TYPE FRAME
e PROTECTIVE RADIO BOX FOR RECEIVER AND BATTERIES
e PUSH-BUTTON AUTO-PRIME FUEL TANK
® FA "TORY-ASSEMBLED GEAR BOX/DIFFERENTIAL UNIT
e ZIP/PULL-CORD/ELECTRIC STARTER COMBINATION START SYSTEM
e SPECIAL O.S. CZ ENGINE STARTS EASILY, REQUIRES LITTLE ADJUSTMENT
e MUFFLER, FILTER, GLOW PLUG, STARTER CONE, ZIP AND ROPE INCLUDED

1:10 SCALE

% O.5.CZ-1 ENGINE INCLUDED

........

ke



T - : " = i
THINGS YOU WILL NEED

BESIDES THIS KIT

2 CHANNEL RADIO SYSTEM CHECK YOUR RADIO SYSTEM REQUIRED TOOLS
A two channel, 2 servo radio control system is These ARE included with the

required for running the Assault. The various Assauls:

components are pictured below. E:E?:i;ze instructions that came with your radio system to check out its i
: 1.5mm Allen Wrench
TRANSM'ER You will also need to supply your radio with the proper number of batteries
(usually 7 or 8 in the transmitter and 4 for the receiver). ‘ 2mm Allen Wrench
Open End
Wrench
D | Closed Wrench
U (For Shocks) (_ : O)
A SETE’W LOCklng @
Compound
BATTERIES -

2 CHANNEL
RADIO SYSTEM FOR RADIO These ARE NOT included with the I

Assault:
Phillips Screwdriver

USING AN ELECTRIC STARTER = l
5/16" Nut Driver

This type of radio system can also be used for If you choose to use an electric starter instead of the “Zip-Starter” you will
other models requiring only two channels of need the items shown below. D - m
control.

STARTER =

-l e
d

Needle w
J

Awl

| e ——————— 1]
Sharp |
Hobby QI —1—\
Knife

Standard P

Cyanoacrylate glue (such as Jet,
CA, Hot Stuff or Krazy Glue).

12V POWER SOURCE 12V CHARGER ——=) [

Paint suitable
for plastic.

A GOOD QUALITY glow fuel
is very important. Choose a
blend with 10-25% nitro-
methane content.

To initially start the engine’s
glow plug, you will need one
"D" size alkaline flashlight
| battery. The standard non-

alkaline) type will not work | GLOW PLUG WRENCH

S The included gl | (R ——
“D” SIZE wr:ncl:m;h.miﬁ yguﬂ“;u ?all:g — - Masking Tap_r:e
BATTERY the plug from your engine. Paint Brush
IMPORTANT! BEFORE YOU BEGIN METRIC NUTS AND BOLTS

All nuts and bolts used throughout this kit are metric size. Therefore. some of

. ; . - the notations may not be familiar to you. An M3 nut is a 3 millimeter (3mm)
A WORD OF WARNING is necessary. especially if this happens fo be your first nut. An M3 x 15 screw is 15mm long and 3mm in diameter. Some round parts

as-powered vehicle, Gas-powered cars are subjected to stress and strain due to . g : Lt
Eigh engine RPM, rough ferrain and the racing/high performance usage that they may be labeled as a “4 @ Washer” (this would be a washer with a 4mm inside

receive. As a result, they need continual preventative maintenance to keep them in
ti dition.

e AR M3 x 15 SCREW 4 § WASHER

This is a sophisticated model with a large number of moving parts. Before you begin

assembly, take a look through the box and these instructions carefully to decide

whether or not you are ready for this challenge! If you do not feel that this type of — 3 4mm

model is for you. it may be returned to the dealer as long as it is NEW and UNUSED. _ Smm

UNDER NO CIRCUMSTANCES CAN YOUR DEALER ACCEPT A KIT FOR | |

RETURN IF ASSEMBLY HAS ALREADY BEGUN! If this is not what you bargained

for, then go no further and return this kit to the dealer immediately. BUT, if a little L —

maintenance doesn't bother you and the thrill of high performance driving is for i,you.

then don't hesitate another minute! Read through this entire manual thoroughly to

familiarize yourself with the parts and methods of construction before actually

starting to build. diameter) or 2 “3 @ Bushing” (a bushing with a 3mm inside diameter). At
: : : : various points throughout the manual these parts are labeled and pictured in

NOTE: Please refer fo the instructions supplied by O.S. for your engine. Pay their actual size on the left hand side of the page. For your reference, 1

particular attention to the “Safety Instructions and Wamings".

millimeter equals approximately .039 inches.

© COPYRIGHT 1986, HOBBICO, INC.




labeled “screw cement” T

In addition to the shock/qearbox oil (red liquid) you will also find a small tube

%Iiﬁ bluish-green locking compound should be used on all
nuts and bolts in the car including those parts which are ALREADY ASSEMBLED to
ensure reliability. We have labeled those parts of the car where it is ESPECIALLY

IMPORTANT to apply the compound with this symbol =318 = Remember
that these are not the only places to apply it. If you do not use the screw cement. all
the nuts and bolts of the car WILL eventually fall out.

=

nSMALL PARTS NEEDED

M2.6 x 12 SCREW (4) (Jmmmmmn
M3 x 15SCREW (2) () mmmmmm

M2.6 NUT (4)
M3 NUT (2)

[EJSMALL PARTS NEEDED

( o

M3 x 12 SCREW (4)

Make sure A and B are the same length.

.
Set Arm Shaft
at this angle.

Arm Shaft s
too high.

INCORRECT

Arm Shaft Is
oo low.
INCORRECT
EE] SMALL PARTS NEEDED
© PIVOT BALL (2)
(Black)
@ LINKAGE
GUIDE (1) E
M4 x 35 Note internal
SCREW (1) shape.
T T
M2 NUT (1) ©
M2.6 NUT (4) @
M4 NUT (2) @

Assemble the servo saver as shown, below.

® LINKAGE
GUIDE

INSTALLATION OF FRONT SHOCK STAY

@ FRONT SHOCK
STAY (R) ©
/‘/
M3 x 15 SCREW

M2.6 NUT
M3 NUT
@ MAIN ¥
CHASSIS &
@ FRONT SHOCK
STAY (L)
INSTALLATION < -)% W
OF ARM AXLE % TS R
N\ o
@ﬁﬂs QA @ ARM AXLE STOPPER
/ _ NOTE: This alignment is
% very important 1o the cars

performance.

'l'

ffﬁr

: Q>
’

® SERVO SAVER

MOUNT
M3x12 —
SCREWS
INSTALLATION OF M4 x 35
SERVO SAVER SCREW
~ M4 NUT
" ;%%T‘T SORY ﬁ : Affix the M4 screw and nut to
: ® the servo saver mouni as
||~ shown.
M4 NUT 0.5mm

Cap

/ 2. Attach the M4 Nut leaving
0.5mm gap.

® FRONT BODY 0.5MM Gap
MOUNTING HOOK
M4 NUT

Hold the M4 Nut in place
and affix the front body hook.




=] SMALL PARTS NEEDED

m ASSEMBLING THE REAR CHASSIS
@ LARGE PIVOT (b
BAR HOLDER - A (2)

LARGE PIVOT BAR

@ SMALL PIVOT

BAR HOLDER - B (2) 'EII

M2.6 x 8 SCREW (4) c_ Tﬁ?ﬁmmn
M3 x 6SCREW (2) (jmm PLATE

Aflter Pivot Bar has
C— been placed through
Pivot Bar Holders to
ensure proper align-

ment, tighten Pivot
Bar Holder screws.

M3 x 15 SCREW (2)

M3x6
SCREW

#REAR FRAME

el

NOTE: Do not tighten the
holder mounting screws until

the P - Bar is inserted inio e E

" the holu.rs. < -:-

M3 x 15 :

¥ Install gear box SCREW =
1 0 mount as shown
%L % with tab facing

9 down.
Bseg ® SIDE PLATE (R)
o
- S nsTauaTionoF (8

Note that @@ should be positioned so that
the holes in them are at the angle shown.

_ @SM. HOLDER
S g-.. =D

@ LG. HOLDER

@ ——I_EI;é
PIVOT e

PENSION
BAR SHAFT e EPEAC')TE

E] SMALL PARTS NEEDED

M2.6x8
SCREW (4) =

E INSTALLATION OF GEAR BOX
[5] SMALL PARTS NEEDED

M3 x 8 HEX

BOLT (2) h
M3x15

SCREW (2) (s
M3 NUT (2) @

M3 x 15 SCREW
@ REAR SHOCK STAY

Make @ & @ the same length.

M3 x 8 HEX M3 x15
BOLTS SCREWS

At this point you will want to check and retighten all set
screws in the assembled gearbox. Before running the car,
partially fill the gearbox with oil. (Outlined later.)

GEARBOX

% HOLDERS

@SMALL PIVOT BAR
HOLDERS

@PIVOT BAR SHAFT

N
k NOTE: Both holders may need to be
rotated 180° 1o allow the Pivot Bar

shaft 1o be inserted easily.

After the Pivot Bar Holders are in
place, the Pivoi Bar shafts may be
BT placed aside until later.

%SIDE PLATE (L)

Install the brake shoe
on the Counter Gear.

5%t COUNTER GEAR

* BRAKE
SHOE

—4 —




E4SMALL PARTS NEEDED

M3 x 6 NUT (3) [:-

The Shocks are already assembled, but
they must be taken apar 1o fill them with
oil. Use the (124) Shock Wrench and an
Allen Wrench for disassembly.

SHOCK STOPPER
&

{ ‘
% TURN COUNTER
\ ' CLOCKWISE
Y  TO LOOSEN

@& SHOCK ‘
WRENCH /(;\
&1\

PLS

£y

TURN
CLOCKWISE
TO TIGHTEN

S

ALLEN
WRENCH

You may adjust the length of the shock by
screwing the (15) shock end in and out.

The assembled shock pairs should be uniform in
length. Note that the rears are longer than the

fronts.

EE] SMALL PARTS NEEDED

@ SHOCK BALL (4) (j;m
M3 NUT (2) @

Make 2 of these for the Rear Suspension Arms.

« SHOCK

BALL
e

w 4 MOUNTING

FILLING SHOCKS
WITH OIL

@ PISTON (Front)
@ SHOCK CASE

SPRING

* 18 WASHER
@ PISTON (Rear)

@ SHOCK CASE

* Parts marked with an asterisk are
the same for both front and rear
shocks.

REAR

@ SHOCK BALL
® REAR SUSPENSION ARM

(ﬂﬁ SHOCK BALL

THE GEARBOX o  Mount gearbox onto frame

@ REAR SPRING

*® STOPPER
REARS £>¢ + ® 0-RING

l . Remove stopper. pour oil
provided into Shock to the
level shown.

E INSTALLATION OF SHOCK BALLS

T

* ©® SHOCK END
* @ SPRING HOLDER

2. Replace 3. Move piston up and
stoppers down to be sure it oper-

& tighten. ates smoothly. If not,
drain some of the oil.

Tighten the nut with a wrench or pliers 10
install the Pivot Ball.

e R



k[ SMALL PARTS NEEDED

M4 WHEEL NUTS (2) @ @

(These have Nylon Rings inside them.)

SMALL PARTS NEEDED

M3 x 6 SCREWS (4) (jmmm

M3 NUT (2)
(W/NYLON) @
® SHOCK BUSHING (2) [:U

OPTIONAL BALL BEARINGS

The Assault’s running can be improved by replac-
in the gear case and
ball-bearings.

ing the standard bushi
rear suspension arms wi

-~ BALL BEARINGS (MS-26)

@ BEVEL GEAR COVER
Q)

BALL BEARINGS (CK-63)
® REAR SUSP. ARM

~ BALL BEARINGS (MS-26)

f

SMALL PARTS NEEDED

® LEFT PIVOT

® RIGHT PIVOT (1)

o PIvOT BALL (4)  (( mm

m INSTALLATION OF REAR AXLE

‘€~ VA~
| !@.

M4 WHEEL NUT

REAR SUSPENSION ARMS

s REAR SHAFT
BUSHING

By 0

®REAR WHEEL SHAFTS

Apply a few drops of shock oil to
the rear wheel shafts.

\(E\g m WHEEL NUT

. ’
=Vav

Tighten the nut to this point.
Be careful not to crush shock
Bushing.

m INSTALLATION OF REAR SUSPENSION

Follow steps @ - @ in order to assem-
ble the rear suspension parts.

@SHOCK
BUSHING

® SWING SHAFT |
Remove this nut (Left and Right) after complet-
ing this step.
ASSEMBLY OF KNUCKLE ARM

NOTE: Pay special @KNUCKLE ARM (R)

attention to the left
and right notations
in the instructions.

O PIVOT BALLS

® PIVOT (R)

Q




SMALL PARTS NEEDED

v PIVOT BALL (2) (D

M26NUT(2)  (O)

M4 NUT (2) %,
(W/NYLON) @
SMALL PARTS NEEDED

® SHOCK BUSHING (2) [ |

M3 NYLON NUT (2) @
HD

M4 x4 SET
SCREW (2)

Assemble two of these.

@ BALLEND

® UPPER SHAFT
® BALLEND

Tighten two ball ends onto the upper shaft,
Make them exactly the same size as shown here.

Adjust the kplun! angle by moving it as shown by
arrows so king-pin and front part of chassis are
at the angle as shown, NOTE: Front end meas-
urements may need to be adjusted slightly to
obtain smooth operation.

SMALL PARTS NEEDED
GROUND

® BLATE (1) [ O O I
M2.6 x 8 (o
SCREW (2)

M3x15 I
SCREW (2) T T TR AREY
M2.6NUT(2) (©)

M3 NUT (2) @
3 Y WASHER (z@

® BALLEND

@ TIE ROD
® BALLEND

M2.6x 8
SCREW

E INSTALLATION OF KNUCKLE ARMS

© PIVOT BALL—W

M2.6 NUT \!
;@

Do not overtighten or
lower arm will bend.

Follow steps @ - @ in order

UPPER ARM
ASSEMBLY

INSTALLATION OF

TIEROD AND
BATTERY CLIP

@GROUND PLATE

E
L
L

&3 ¢ WASHER ®

®LOWER

ARM (L) filed away to allow
smooth operation.
INSTALLATION OF
LOWER ARMS

SPRING
M3 x 15 SCREW

This area may need fo be

77\
@FRONT BUMPER

7, KNUCKLE ARM

Leave enough play so up-
right will move without
binding.

Eﬂ

Trim Bushing to

42mm: A
& SHOCK BUSHIN(,

Tighten the nut just
enough not to crush the
shock bushing.

©@ TIE ROD

®@ BALLEND




[ESMALL PARTS NEEDED

o
M3 x 6 SCREW (4) (i

M3 x 14 SCREW (1) (Jrrtt

M3 NUT (2) @

EEJ SMALL PARTS NEEDED

ANTENNA CAP (1)

~ ANTENNA BASE (1)

@ BODY SUPPORT

POST (1) @
M3 x 30 SCREW (1)

e

M3 x 30 SCREW (8)

(Self Tapping)
M3 NUT (1)

If 'ynu are using larger servos you may trim away

the shaded area.

@ RADIO PLATE

Drill 2Zmm
diameter
’ holes to
match your

ElNSTALlATlON OF ROLL BAR

—_‘@2

& ANTENNA SET ___.J
5

& FUEL TANK
HOLDER

y -
/ i I
: /gm-- H
LY
<

M3 x 14 SCR

ASSEMBLING THE
RADIO PLATE

17

e
)
S

é

Servos. @ BODY
SUPPORT
POST
SMALL PARTS NEEDED
M3 x 30 SCREW
ervetavk ([ ) MOUNTING OF
it L] FUEL TANK
@ FUEL TANK PIPE (1) ~
_ -
— ] Push Ihm&rap //Ef’
through the square hole. /4
@®@ FUEL TANK CAP
AIR VENT
@ PRIME
BUTTO
Bend
srtvas

@RUBBER

Y
< BUSHING

Place inside of fuel
tank tfo prevent
foaming.

% FUEL TANK

& FUEL TANK

@ ROLL BAR

I\

M3 NUTS

/ SERVOS

% RADIO
PLATE

@ SWITCH PLATE

Screws that came w/ your

excess

radio.

@ FUEL TUBING

will be attached to
carburetor in step 33.

strap




SMALL PARTS NEEDED
e
|"'_LI—

« BRAKE LEVER
HOLDERS (2)

® RADIO PLATE

MOUNTS (4) ©| ‘
M2.6 x 10 SCREW (2) ( jmmmmm

M2.6 x 25 SCREW (2)

L L T LT e L AN L

M3 x 35 SCREW (2)

R TN TR

©

10mm

| [

-
LR
boowg
l".
"‘I-

M3 NUT (2)

Bend Brake
Lever as shown.

] BRAKE 1
® LFVER 23mm
® BRAKE
LEVER
\ ®LEVER
- HOLDERS

M2.6 x 10 SCREWS
Es) SMALL PARTS NEEDED

@CLUTCHPINS (2) 6 =
@ STARTER PAWL (2) CX

@RATCHET SPRING (1)
(1 Spare Included)

INSTALLING CLUTCH PINS

" FLYWHEEL (Leave 0:3-0.5mm
Clearance)

EXl SMALL PARTS NEEDED

M3 x 55 SCREW (1)

% PILOT SHAFT

INSTALLATION OF
RADIO PLATE
M2.6 x 25 : I
SCREWS
RADIO P
PLATE .
% RADIO
PLATE
MOUNTS

ASSEMBLY OF
STARTER GEAR

FLYWHEEL

mw STARTER
GEAR

. Place Starter Gear on Insert Starter Pawls into
Flywheel. ® grooves on Flywheel. Re-
check the direction of the

Pawl.

m INSTALLATION OF FLYWHEEL

0O.S. CZ-1 ENGINE

\\

0RO ORI

m RATCHET SPRING

3.

Fit Ratchet Spring into dent
on Starter Pawls as shown.

@ FILTER ELEMENT

Glue together. <
@ FILTER HOLDER —g é

® FILTER ADAPTER
M3 NUT

* This angled end faces

\ @:”;ﬁa rward.

@ ENGINE MOUNT

&

M3 x 10 SCREW
AN >
FLYWHEEL 2mm HEX = \
ASSEMBLY WRENCH =
® PILOT SHAFT 7@ MUFFLER
- (A)

NOTE: When hi h
Pilot Shaftetc: ?;Laccr:r?kahtaﬁ % BAFFLE
insert the Hex Wrench as \
shown and tighten the Pilot @ MUFFLER (B)

Shaft firmly so that the flywheel
is snug and does not spin

freely. M3 x 55 SCREW

The muffler and air cleaner will be

attached later.

-0 —




EEISMALL PARTS NEEDED

CLUTCH

¥ SHOES (2)

EE]SMALL PARTS NEEDED

® CLUTCH SPRING (1)
® CLUTCH
BEARING (1)

NEEDLE
BEARINGS (6)

® SMALL
E-RING (E-3) (1)

=

 S—

X

® LARGE
E-RING (E-7)

Smm WASHER (1) @

8mm WASHER (1)

Make a loop with clufch spring

as shown.
P
LARGE
Snep E-Ring @ E-RING
gﬁé?'rthe pilot ﬁ ®
Place spring
o sl

EZ SMALL PARTS NEEDED

M2.6x8
SCREW (4)

ES) SMALL PARTS NEEDED

©U

® SPACER (2)

M2.6 x10 ( _
scnetu (2) |
(oo

M3x6

SCREW (2)
Insulate the plug heating cord with the cord tube.
Crimp the clip as shown with pliers. Do not allow
the clip to touch anything other than the tip of

the glow plug.
Insulate
the clip. G

=
CLIP
-ﬁ‘ -
" CORD TUBE

v’ Crimp the

/ clip.
=

—0ck

— ——

=l INSTALLATION OF CLUTCH SHOES

Install clutch shoes exactly as shown.
They should be able to move in the
direction shown.

Insert 6 pins as
shown. /@

Place 8mm washer
around bearing.

m MOUNTING THE ENGINE

E INSTALLATION OF PLUG WIRE
GLOW PLUG TIP

-2

® PLUG I‘i‘:lr"ﬂg;;h. Ej cord with the small strap.
HEATING | D e
CORD .~ » SPACERS
i ® STARTER GUIDE
M2.6x10 f <=

S

t. Tie down the plug heating

® CLUTCH BELL
5mm WASHER

Adjust the meshing of the gear teeth by
losening the four engine mounting bolts,

CLUTCH

GEAR BELL

BOTTOM VIEW




Bl SMALL PARTS NEEDED

® BATTERY
TERMINAL (1)

M3 x 6 Cm
©

SCREW (1)
M3 NUT (1)

PREPARING THE
RADIO BOX

Trimming

RADIO BOX

Drill 8 holes (3mm)
in radio box at the

Trim off shaded ,
points shown.

ggrﬁnn of the radio
.

Installation

Route Servo
wires through
here.

Trim the excess.

® SMALL

Route Plug Heat Coil before
attaching the straps.

EE] SMALL PARTS NEEDED

M2 x 8 SCREW (10) (>

@SMALL PARTS NEEDED

@ FRONT WHEEL
BUSHING (2)

@ DRIVE
WASHER (2)

M4 WHEEL NUT (4)
(Nylon Type)

4mm WASHER (4) @

e ca—

(E——— - T
@ INSTALLATION OF BATTERY TERMINAL

Attach the lug from
the plug heat coil
as shown.

M3 NUT
25— BPLUG HEAT ‘
£ COIL
%— ® BATTERY TERMINAL
-
i BUMPER
®)— M3 x 6 SCREW

INSTALLATI

ON OF
RADIO EQU|PMENT Eﬁg{ER Wrap receiver antenna wire around
: this rod 2-3 times. Do not tightly
coil it as this reduces your range.
.__._ ANTENNA ROD
RECEIVER
MOUNTING THE TIRES
®REARTIRE ® TIRE Face lefters

SUPPORT RING

on tires out.

Apply “Super” glue around
bead of tire. |

Snap inner and outer halves of
wheel together through the tire -
and install screws from the

Notched side of drive washer
should be facing out.




ks SMALL PARTS NEEDED

@msmuﬁmon OF STEERING LINKAGE |
M3 x 3 SET SCREW (1) @D

Adjust Servo Saver and Servo Horn so
Use Single-Arm type servo horns or trim multi- they are parallel when in neutral position. /
armed horns as shown. =

-

< STEERING ,,/ ]

_..--"'-,
M3 x 3-____5
SET SCREW

SERVO
Trim the shaded portions. SAVER

Xl SMALL PARTS NEEDED

>
.

If the wheels turn the wrong direction in relation
to the transmitter stick. the Servo Horn can be

® 2mm STOPPER (3) O InamléLEATION OF THROTTLE CONTROL installed on the opposite side.

@ LINKAGE SPRING (1) iSRG N 50m
®BRAKE PIPE (1) BHVm—m—x mm f(] 7 \

® THROTTLE GUIDE (1) E):m i ; 5 Bend 'hﬂiﬁﬁ?fsfﬁﬂ as shown.
M2 NUT (1) © _ t
M3 x3SETSCREW (3) D ® 2mm STOPPER GfT scRew . ®BRAKEPIPE @ LINKAGE ROD
@ LINKAGE SPRING | \
Full \ -
Idle Throttle 5 f

SERVO
SCREW

Route linkage
rod as shown.

® 2mm STOPPER 9\~~~ ® BRAKE LEVER

) LE GUIDE
LOW (1dle) THROTTLE GU

This screw can be loosened to adjust the posi- ® LINKAGE , _

tion of the throttle arm. At idle, the arm should be SPRING & O The Joint Collar will be
approximately in the position shown, in the left attached here in a later
side drawing.

M2 NUT
[Dﬂ Not OUEﬂighTEn:l I.EUER

@ 2mm STOPPERS ® 2mm STOPPERS

O
-
-
M

®THR i When the transmitter stick is moved all
: OTTLE « \-*' When transmitter stick is moved down, E'S =

the way up, carb should be set at full
G?a carb should be set at idle. Arrange your @Q throttle and brake will be disengaged.
linkages as shown above for idle. \) a:t:r;ﬁea bﬁ:rk::r}ﬁﬁﬁu:ﬁemalch those

You may need to enlarge the hole in the throttle
arm for smooth operation.

EE TRIMMING THE BODY
AND DRIVER

, — Moving the stick all the way down should
compress the spring and engage the
brake.

Spring is
Compressed.

®DRIVER

Trim away all
of the shaded

areas. = Z PAINTING THE BODY - AT
N ] EANDDRIVER ‘ (K

Always paint the

No—t= Drill two 3mm holes. INSIDE of the .
: Al = clear plastic. )
IWa'.Ish the body first g DRIVER " << \ .
with a mild deter- - - .
InI fo pej:nnu:;ry P N | Use a good quality. fuel proof PVC type — /
esidual oils. - / | - point such as Kyosho Polyca. Pactra’s f £
Drill 2 6mm hole. A& :"-fjiiﬁ!!:;:;._ ‘ \ \/f Formula-U or Chevron. A
.—-"l-’."-—”

R
-\\‘ —s J \ ‘ \

— l Drill an 8mm hole.

=




SMALL PARTS NEEDED

M2 x 16 SCREW (2) (jemmmmmm
M2.6 x 12 SCREW (2) ()
M2.6 x 20 SCREW (2) ()

E FINAL ASSEMBLY

M3NYLONNUT _ \
® WING HOLDER (B)G

M3 x 8 SCREW
M3 x 8 SCREW o« ® WING
(Self Tapping) (2) ; HOLDER (A)
M3 x 8 SCREW (2) (D @GEARBOX LID 3 28 SCREW
M3 x 28 @GEARBO
SCREW (1)  (|SENED | = SEAL N f—— M3 x 8 SCREW . N
M3NYLONNUT (1)  M2NUT(2) (&6 =————9 . ~ @ JOINT COLLAR FUEL
H © © ~ —-— =%
M3 WASHER (2)

If you have dif-
ficulty  fitting
the air cleaner,
lightly moisten

Route the fuel line thorugh the wing
holder and attach as shown.

N\

the carb throat.

M2.6 x20
SCREW .

Drill two 3mm
holes.

UFFLER

Trim the 5ha This edge ) PIN
I:_)orlion and paint S faces the rear: DRIVER
ike body. WING MOUNTING

k) SMALL PARTS NEEDED

® HOOKPIN (1) C=5%

& DRIVER MOUNTING [
KNOB (1)

M3 x 5 SCREW (2)
M3 NUT (2)

©

S
R

b

HOOK M3 NUT

YOUR R/C ENGINE

Please read through the instructions supplied by O.S. for your engine before actually trying to run the Assault.

A model engine is a precision machine. It will develop high power and performance when it is treated
correctly; however it may not even rotate if it is handled incorrectly. What follows are a few tips on how to use

your engine properly.

The engine’s shaft must be able to rotate freely by hand with the glow plug removed. The engine is started by
spinning the shaft. If there is anything impairing its smooth movement it will not start. When guu install the
engine be certain that the clutch and gears operate smoothly and don't bind. You should be able to spin the
flywheel of the car with your hand (when the glow plug is removed.)

Engines run FAST. At their peak, most engines in this class turn at about 12,000 revolutions per minute
(rpm); at idle 2,000 rpm can be expected. To start a model engine you must spin the shaft at least as fast as
the minimum rpm that it will operate at, The ZIP-START system will allow you to do just this. Some people
also use an electric starter pressed onto the rear cone.

The glow plug must be installed and in proper working order. Before attempting to start the engine, the plug
must be heated (with battery power) to a point where the small coil becomes RED-HOT. This allows it to
ignite the air/fuel mixture in the cylinder chamber. If the plug does not heat sufficiently, the engine will refuse
to start. You can check the plug by removing it from the engine head and applying battery power to it as
shown in the drawing to the right. Replace bad plugs with the short, standard (non-idle bar) type. The O.S.
#8 plug is recommended.

The amount of air-fuel mixture in the engine cylinder should be appropriate. Smooth operation is guaranteed
only when the ratio of fuel to air is at the proper levels. FLOODING is the term used to describe when there is
too much fuel (or not enough air) for the engine to run. This is probably the biggest cause of engines not
starting.

THROTTLE
LEVER

NEEDLE CONE
VALVE

-"H-'-

1.5V ALKALINE
BATTERY

NOTE: When removing the glow
plug don't lose the small metal
washer!

Element should
glow bright red




ITEMS USED FOR RUNNING

PLUG WRENCH

The plug wrench allows you to take the glow plug from
your engine for inspection or replacement.

BATTERY

To initially start the enﬂine’s low plug.
one “D" size alkaline flashlight battery.
(non-alkaline) type does not work well.

u will need

,ﬁ'!e standard

GLOW FUEL

A GOOD QUALITY glow fuel is very important. Choose
a blend with 10-25% nitro-methane content.

START THE ENGINE

1. Fill the tank with fuel. Put the cap
back on firmly. '

Place your “D" flashlight battery
in the clip at the front of the car
as shown. Remove the glow plug
from the engine with the wrench
then re-connect the plug clip to
the plug. Touch the threaded
part of the plug to the engine’s
head as shown below. The plug’s

2.

1{:0Iil should ?Imu bright red
{ +
i “D” ALKALINE
FRONT RAISED SIDE BATTERY
BUMPER

Element should glow
bright red.

h_'gul_il_u;n

3. Once you have confirmed that the plug and electrical system are functionin
properly, disconnect the clip from the plug and install the plug (and its wnsheﬂ
back into the engine. Reinstall the clip as shown below.

Put a few drops of
fuel on the air filter.
This will aid it in
particles.

SLOT

The carb on the O.S. CZ-1 employs an
easy fo adjust needle valve, with a
small range of adjustment. It can be
opened or closed with a small screw-
driver place in the slot.

SCREWDRIVER .

__RUNNING YOUR KYOSHO ASSAULT

frapping very small

STARTING YOUR ENGINE WITH THE ZIP STARTER

When fuel gets to this point,
push once more to prime the
2ngine.,

3

._‘tgr e‘
Z I

N
PRIMING

| \/
“ | BUTTON

Push the priming button a few times until the fuel travels up the fuel line to the
carb intake nipple. Push the priming button one final time which will place the
fuel into the carb and prime the engine. Once pressed down, your finger must be
removed before pressing again. This is to allow air to enter the tank.

Insert the Zip Starter into the starting slot on the left ' :
its teeth facing up. ’ eft, rear side of the Assault with

Teeth must face up.

|

ZIP STARTER

Check the meshing
of the teeth here

STARTER

B. If the meshing of the Zip Starter and the
starting gear Is too loose or tight, you may
adjust the starter guide to improve the fit.

STARTER GUIDE

2. Push the Zip Starter all the way into the slot,

STARTER GEAR

3. Tum on your receiver, then the transmitter. Move the throttle stick to the
middle of its travel,

Slowly pull the Zip Starter out until you feel a slight resistance from the
engine. Pause a moment, then pull the Zip Starter out sharply.

While re%aiing this several times, you should hear popping sounds from the
engine. This tells you that the fuel is igniting and the engine should start
shortly. When the engine is new, the time required to start it will be longer
than once it has been run a few times. If the engine refuses to fire or makes
the popping sounds, prime it a bit more but don't FLOOD the engine by
giving it too much fuel.

4.

REMEMBER:

Be sure to use
the full length of
the starter.

A. Push the Zip Starter in slowly,
and draw it out quickly.

B. Don't stop in the middle of a pull.

C. Pull the Zip Starter out in a straight
line. Don't allow it 1o jerk to the left or
right.

D. If the engine doesnt start within 15
attempts it is not going fo start. Check
previous steps to make sure that pro-
cedure was followed.

)

4—




ONCE THE ENGINE HAS STARTED

l. Lift the rear end of the car off the ground and move your radio’s throttle control

stick slowly from low throttle to high throttle and back again. If the engine has
good speed but stops suddenly wiiie going from low to high, try opening the
needle valve a little (see diagram) and start it again. If the engine responds very
sluggishly from low to high, then it is probably too rich and you should try
closing the needle valve a git (see B). Repeat moving the stick and adjusting the
needle valve until the engine responds reasonably smoothly. When the engine is
new, the smoothness of control from low to high may not seem great. It will

improve as the engine is run a few times.

FASTER

THROTTLE

STICK s

oy

SLOWER
[ ]

-

battery from the
out power being

2. Once the engine is running smoothly, remove the glow plu
clip. The engine should now continue to run smoothly wit?n
applied to the plug.

NEEDLE VALVE ADJUSTMENTS

[ \Opening the Needle Valve
(Richens Fuel Mix)
A
o @
THROTTLE LEVER ADJUSTMENT Closing the Needle Valve

(Leans Fuel Mix)

L
'If the engine is running very fast even at a low throttle setting, the idle adjustment of
the engine is set foo high. If, on the other hand, the engine dies at a low throttle
ﬂeﬂin?, the idle is probably set oo low. You can adjust the low idle setting by turning
the idle adiustment screw. The ideal setting is shown below.

IDLE SCREW

1.5mm 0 -
NORMAL IDLE l
SETTING k J FULL THROTTLE

USING THE STARTER ROPE

I rope 2-3 tums clockwise.

i

=— HKnot the end of
the rope.

@ Once you have wound the
rope, give it a sharp pull to
start the engine.

(DPut a knot in the end of the rope and slip it into the noich in the start cone. Wind the

OIL THE GEARBOX |

*—

USING AN ELECTRIC STARTER

Be sure the starter
turns clockwise.

1.5V GLOW PLUG
START  BATTERY

CONE N P

ELECTRIC
STARTER

)

While the Zip Start method is easier, you may wish to use an
_electric starter. This is easy on the Assault because of the
engine’s built-in start cone. If you find it difficult 1o keep the “D"
battery in place, use a separate glow plug battery and clip.

Remove the gearbox cover and
pour in 1/2 teaspoo
oil. Occasionally check the gear-
box to make sure it is lubricated.

ply oil to the bearings shown
after EVERY RUN.

B
-4

B ADJUSTING THE STEERING

converge slightly toward the front. This helps the model run in a
straight line. Toe-in can be adjusted by changing the threaded tie
rods. This model seems to run best with about 1° of toe-in on each

Toe-in is an adjustment of the front wheels that makes them “
side. "

Adjust these
Tie Rod Ends

M2x4S i ;
n of the red .;T:nt (B) L %et Screw
®40Bushing.. . . ¥ gFinal
© ol “1"‘“1-. % Pinion
] N ] © 4.6 B..ﬁshing -
i ® 6 8 Bushing = ‘é"’ﬁ Washer

M3 x 4 Set Screw
@Bevel
Adjust the 4.0 \
Tie Rod End Washer d ,
g’ o~

Bushing

&=

L= ﬂ 6’0’Bu5hinm '_.-"':;.

——@ Gearbox Cover

0*9 Gearbox Seal

&% Diftferential Shaft

&~ 4mm WASHER
& Ditterential Gear
©— Differential Gear (A)
® Spur Gear
Differential Gear (B)
@Differential Washer
~ @ Diff. Gear

@ 1~ Guide
M3x4

@

@ ¢Bevel Gear (L)

® Joint (A)__,,.-—"'J

Gear (S)
Counter Gear
® and Shaft

.3 Q)
4 ' Washers

\\ﬁ 4,0 Bushing

-

—M2 x 6 Screw




KEY NUMBERS LIST

No. Parts Name Q'ty. No. Parts Name Q'ty. No. Parts Name Q'ty. No. Parts Name Qty. No. Parts Name Q'tv.
@® Bumper . .......... 1 @ Front Tire . . . ...... 2 & Differential Shaft . . . .. 2 ® CluichShoe . . . ... .. 2 @CodTube . ... o iivanvi 1
@ Main Chassis . . . . . . . 2 @ Rear Tire . ........ 2 @ Joint (A)........... 1 ® Clutch Spring . . ... ... 1 @ Body Stopper Collar . . . .1
@ AmAxle. . ......... 1 & Front Shock Stay . . . . . 2 @ Joint(B)....... .. ® Joint Collar . . ....... 1 @ Switch Plate . . . o
@ Arm Axle Stopper . . . . . 2 & Shock Bushing . . .. ... A B CerCuse:. ... } RBodv: - 1 @ Switch Boots . . . ... .. ]
® Lower Arm (L&R) . . . 1Set & Front Wheel Bushing . . . .2 @ 60 Bushing. ....... 2®RollBar. .......... 1 2SI . .. .oann A
® Pivot (L&R) . . . . . .. 1 Set & Rear Suspension Plate . . 1 ® 4 @ Bushing. . ....... 4 ® Hook Pin . ........ 2 @FuelPump......... R
@ Knuckle Arm (L&R) . . 1Set & GearBoxMount. . . . . .. 1 @® Stone Guard . . ... .. 1 @ Rear Body Hook . . . . . . ] SShock O ......... L
® Side Guard (2) . . .. .. 2 8 Rear Suspension Arm . . 2 @ Fuel Tank Holder-. . . . . . 1 8 Wing Holder (A) . . . . . . . 1 @ Shock Wrench . ... ... 1
® Upper Shaft . . . ... .. 2 8 Rear Wheel Shaft Bushing.2 @& Strap (L) . ... ....... 1 ® Servo Mount Collar. . . . . 4 @Wrench ........... ]
% Tie e .o.ni50:: ¢ 2 39 RearWheel Shaft. . ... 2 68 Stwap (S) . ......... 7 8 RadioBox . ......... 1 @ Antenna Set. . .....1Sef
D Pwot Ball . . ........ 8 40 Swing Shaft. . . ... .. 2 8 Fuel Tank ... ....... 1 88 Radio Mount Plate . . . . . i DR ;- e e 1
12 Servo Saver. . . . . .. 1 Set 41 Rear Suspension Shaft . . 2 7 Fuel Tank Cap . . ... .. 1 8 Driver . . ......... .. @ Upright . ........ .
19 Spring Receptacle . . . . . 4 @2 Large Pivot Bar Holder (A) .2 1! Fuel Tank Priming Button .1 ® Driver Mounting Knob . . . I @ Servo Saver Mount . . . . . ]
19 Spring Stopper . . . . . .. 4 43 Small Pivot Bar Holder (B) .2 7 Fuel Tank Rubber Bushing .1 @ Linkage Rod . . . .. .. 2 ®Linkage Spring . . . .. .. 1
9 Shock End . . . . .. ... 4 &4 Drive Washer . . . . . .. 2 T Fuel Tank Pipe . . ... .. 1 ® Linkage Guide . . . . . . .. 1 @®E-Ring(E-3)......... 1
i® Shock Stopper . . .. ... 4 45 Rear ShockStay. . . . . .. 1 4 Fuel Tank Tube . . .. ... 1 @20 Stopper . . ....... 3 @ Hex Wrench (1.5mm) . . . ]
1) ShockO-Ring. . .. ... 4 @ Shock Ball . ........ 4 @ Rear Frame ........ 2 .® Battery Holding Spring . . .1 ®Hex Wrench (2.0mm) . . . I
@® Shock Washer . . ... .. 4 @ Bevel Gear Cover. . . . .. 1 @ SidePlate. . ...... 1 Set ® Brake Lever . . . . ... .. 1 ®Wing Holder (B) . . . . . ..
@9 Front Shock Piston . . . . 2 @9 GearBox Seal . . . . . . .. 1 @ EngineMount. ... ... 2 @ Brake LeverHolder. ... 2 @®E-Ring (E-7) . ... ... . .
@ Rear Shock Piston . . . . 2 49 Gear Box Cover . . . . . .. 1 @ Muffler(A). . ........ 1 @ Brake Shoe . . . ...... 1 @Brake Pipe . ... ..... 1
@ Front Shock Case . . . . . 2 ® Counter Gear (w/Shaft). . 1 @ Muffler(B). . .. ...... 1 ®Wing . ............ 1 @ Throttle Guide . . ... .. 1
@ Rear Shock Case . . . . . 2 % BevelGear(L)........ 1 ® Muffler Bafi - . ....... 1 ® Flywheel . . .. .. ... .. 1 ®Spacer ......... .-
@ FrontSpring. . . ... .. 2 @ BevelGear(S). . ...... 1 @D Air Filter Element . . . . . . 1 ® ClutchPin. ........ 2 ®Eng (0S.-CZ1) ...... 1
@ Rear Spring . . .. ... . .2 & Final Pinion Gear . . . . . . 1 @& Air Filter Receptacle . . . .1 @ Starter Pawl . . . . .. .. 2 OBlEMd(L). .... ... 8
@ Front Wheel . . . ... .. 2 @SpurGear. ......... 1 @ Air Filter Adapter . . . . .. 1 @ Starter Guide . . . .. ... 1 @ GroundPlate . ....... 1
@ Front Inner Wheel . . . . . 2 %9 Differential Gear (A) . . . 2 @& Front Body Hook . . . . . . 1 @ Starter Gear . . . ...... 1 QShoek Seal ..o 4
@ Rear Wheel (R-1) . . . .. 2 ® Differential Gear (B) . . . 2 @ Pilot Shaft (ForOS.). . . .1 @ Ratcher Spring . . . .. .. 1 @Sponge Sheet. . . . . . .. 1
@ Rear Wheel (R-2) . . . .. 2 6 Differential Gear Guide . . 2 @ Clutch Bearing . . . . .1 Set @ Plug Heat Coil (w/Coil) .1 Set

@ Rear Wheel (R-3). . ... .2 @ Differential Washer. ... .2 @ ClutchBell (w/Bushing). . .1 @ Plug Heat Terminal . . . . . 1

PURCHASING PARTS FOR YOUR ASSAULT

You can purchase replacement parts for your Assault. We offer these  below. When referring to the parts you need, always use the Parts
parts in convenient parts “packs” which can be purchased separately. Pack Number. For instance, if you need a Spur Gear (Key #54) ask
To figure out which parts pack you need, find the part in the key  your dealer for Kyosho Parts Pack SC-056 (Differential Gear Set).
number list at the top of this page. Then consult our parts pack guide,

Parts Parts
Pack No.| Description Includes these parts: Pack No.| Description Includes these parts:
SC-002 | Main Chassis @x 2 AB-05 | :Bevel Gear Set & & x1
SC-004 | Lower Arm Set ® ®X1 AB-06 | Gearbox Bushing Set X2 x4
| SC-007| Knuckle Arm @X1 E AB-07 | Fuel Tank VDO RBP® x
. SC-009 | Servo Saver Mount @ X1 AB-08 | Rear Frame @ X1
SC-012 | Front Shock Stay X1 AB-09 | Side Plate @x1 @xX2
SC-013 | Rear Shock Stay @ X 1 ["AB10_[ Engine Mount | ®x2
SC-014 | Gear Box Mount @)( ] l AB-11_| Muftler J @ @ 8 >
SC-017_| Swing Shaft @ X1 | AB-12_| Air Filter |6 @ & X1
SC-018 | Rear Wheel Shaf | ®X 1 | AB-14 | Pilot Shaft | ®® & x 1
 SC-020 | Drive Washer @ X1 AB-15 | Clutch Shoe 8 X2
SC-026 | Front Tire 8 X | | AB-16 | Clutch Bell ® X 1
SC-U‘H__ Servo Saver @ % 1 I AB-17 | Clutch Spring ' é} X 4
SC-042 | Rear Suspension Arm @@ x2 | AB-21 | Radio Box Set | ME®mmx1 ®xX4
| SC-048 | Front Wheel B ® x2 {| AB-25 | Linkage Set BT x1 @X2 ®X3
SC-NGLREM Wheel | @@ @x2 - AB-26 | Brake Set ® @ ®>1 ®WX2
SC-056 | Differential Gear Set | GD606D X1 GHEHENEHEY * 2 | AB-27 | Flywheel [ @®X1 X2
| SC-059 | Joint Set for Differential € 6D > | AB-28 | Starter Gear Set @ > @X2
SC-063 | Front Wheel Bushing X2 AB-29 | Starter Guide H@X1 ®X2
SC-083 | Final Pinion Gear 83X 1 :' AB-30 | Front Shock Set BRBEOBEIBBE@ 2
| SC-084 | Special Rear Tire §h X2 AB-31 ' Rear Shock Sef . 02 8aPK
SC-086 | Rear Sus. Plate Set I X1 @@@x2 I AB-34 l Body
SC-087 j_ Upper Arm Set | ® X2 ﬁ X 4 I* AB-35 ' Driver
SC-088 | Upright Sef 0@ x 2 [ AB-36_| Roll Bar Set q
| 5C-089 | Tie Rod Bx2 O®x4 AB-37 | Body Hook Sef
SC-100 '| Wing Set ® @ x AB-38 | Decal
EF-OJT:PStrap (Small) @®x6 AB-39 | Screw, Nut, Wrench Set
EF-039 | Ni-Cad Strap X 6 AB-40 | Plug Heat Set B8 ®® x1
h LD-O?D_‘t Clutch Bearing ® X1 EP-22 | Hook Pin _’_9 X5
| CB-124 | Linkage Boots ® @ x Al | N
1885 | Antenna Set % 1 Optional Parts )
MB-UEG] Zip Starter X 4 | CK-63 | 40 Ball E?;aring (2 pcs.) j Replaces a0 Bushing
A R R
AB-03 | Gear Case Set | @ @ @ X 1 | 1951 | Shock Oil Set | S.M.H.Set *
i AB-04 | Counter Gear 60 X 1 | ——
®

To order parts for your engine, refer to last page of the engine’s instructions and use
the O.S. "Code Numbers” when refering to these engine parts.

KYOSHO

Printed in Japan




